

# CERTIFICATE OF TESTING

Complies with ISO/IEC 17025:2017

Aropha Inc. • 21564 Alexander Rd • Bedford, OH 44146, USA • Phone +1 (440) 252-5235 • <https://www.aropha.com/>

Normec OWS NV  
Pantserschipstraat 163  
9000 Gent, Belgium

Certificate Number: 2024E-00288  
Revision Number: 1  
Date: June 13, 2024

**TEST PERFORMED:** Solubility of polymer in water following OECD 120

## TEST RESULTS

<b>Test item name</b>	JRW-5/0 SAMPLE 1
<b>Test period</b>	June 11, 2024 – June 13, 2024
<b>Test parameters</b>	Water temperature: 20 °C
	pH: 7
	Loading: 10 g/L Test time: 24 h
<b>Test results</b>	The test substance achieved complete dissolution with a measured solubility of 9.92 g/L, considering potential errors associated with the tests.
<b>Conclusion</b>	JRW-5/0 SAMPLE 1 has met method requirements to be classified as a soluble material by exhibiting a solubility of $\geq 2$ g/L.

**CERTIFICATION** We certify that the above results were obtained after testing specimen in accordance with the procedures specified by the standard method stated above.



Kuan Huang, Ph.D., Principal Scientist